MANIKCHAND KUMAR PROPERTIES

-Correspondence Address: “Kumar Capital” 1* Floor, 241 3, East Street, Camp, Pune — 411 001,
Ph. No.: 91-020-3052 8888, Fax: 91-20-26353345

Date: April 6, 2013

To,

The Secretary,

Department of Environment
Gowt. of Maharashtra, 15" floor,
New Administrative building,
‘Mantralaya, Mumbai- 400 032

Sub: Post EC Monitoring report for Consfruction of Proposed Residential Complex-
“Princetown” at 8. No. 9/1{pt)-Undri, Pune by M/s. Manikchand Kumar Properties.

Ref: Environmental Clearance No. 21-22 172007-TA-HI dated 24™ December, 2007,
Dear Sir,

This is in reference to the requirement stated in the Environmentaj Clearance No. 21-221/2007-
JA-II dated 24 December, 2007 for our above mentioned Residential Complex at Undn,
[...]
« Ambient Noise leve! Limit for Residential area as per Noise Pollution (Regulation & Control) Rules, 2003.
Day time is reckoned between é A.M. 1o 10 P.M. & Night time between 10 P.M. 1o 6 AM,

Observations:
The noise level at all location is well within the prescribed limit.




Post Environmental Monitoring Report

(July'12-3ep'12)

Developer: M/s. Manikchand Kumar Properties
Residential Complex-"Kumar Prince Town®, Undri, Pune.

E. SOIL QUALITY ANALYSIS:

Soit samples of Excavated Soil & near the gate of site were collected from site at 20

cm depth. Analysis resulis are tabulated in the following Table 5.

Table 5: Soil Analysis Report

Sr. No. Parameter Units Result
Excavated Soll soll near the
Sample Identification collected at gate of site
. site

1 pH {1:5 Soil - 7.68 7.44
Suspension)

2. Moisture Content % 4.8 5.1

3. Organic Matter % 0.26 0.22

4 Sulphate mg/g 1.8 2.0

5. Chiloride {as Ci} mo/g 1.9 1.6

é. Total Kjeldahl - mg/g 0.015 0.013
Nitrogen

7. | Copper (as Cu) mg/g BDL BDL

8. Zinc (as Zn) mg/g BDL BDL

9 Boron {as Br) mg/g BDL BDL

Note: BDL = Below Deteciable Limit

Observations:

The quality of soil shows that there is no heavy metal contamination.







CERTIFICATE

This is to ceﬁg)‘jw that the post environment monitoring of
Residential Complex, KUMAR, PRINCE TOWN" Project for
M/s. Manikchand Kumar Properties, Pune has been carried out
by M/fs. Green Circle, Inc., Vadodara during the period of
October, 2012 —December,2012.

The study reveals that there is no negative impact of project on

the environment.

For: Green Circle, Inc.

Pradeep Joshi
Chief Executive Officer




Post Environmental Monitoring Report Developer: M/s, Manikchand Kumar Properties
(Oct'12-Dec'12} - Residential Complex-“Kumar Prince Town”, Undri, Pune.

INTRODUCTION:
M/s. Manikchand Kumar Properties is a group of Kumar Properties which is well

diversified, Volue driven enterprise. M/s. Manikchand Kumar Properties is proposing
to construct Residential Complex “Kumar Prince Town" Project on plot No. of S. No
9/1 (PT} Undiri, Pune, Maharashtra. The proposed project has received Environmental
clearance from Ministry of Environment & Forest, New Delhi under the provision of EIA
Nofification dtd. 14 September, 2006, Subject to compliance of the conditions as
per letter No. 21-221/2007-IA-lil dated 24th December, 2007. As per the instruction in
the EC letter, periodic Environmental Monitoring has been caried out by Green

Circle, Inc. and submitting required report to concern division regularly.

SCOPE OF WORK:
It includes quarterly monitoring of:
A. Ambient Air Quality
Stack Emission from DG Set, if any
. Water & Sewage qudiity

Noise Level

moQow

Soil quallity




Post Environmentat Monitoring Report Developer: M/s. Manikchand Kumar Properties
{Oct'12-Dec’12) Residential Complex-"Kumar Prince Town", Undii, Pune.

A. AMBIENT AIR MONITORING:

Ambient Air Quality Monitoring was caried out at two locations within the project

site for 15 days @ 2 Samples/week. Eight hourly samples were collected and
analyzed for PMio, PM2s, SO2, & NOx as per the standard methods mentioned in
Table 1 & the results are summarized in Table 2.

Table 1: Standard method of analysls of ambient air quaiity
Pi1o/PMzs +| 1S: 5182 {Part IV 1999 & Part XXHI:2006}

SO2 ¢ | 1S: 5182 {Part ll) 2001 Improved West & Gaek method
NOx :115: 5182 [Part VI) 1998 Jacob & Hochheiser modified method
Table 2 : Ambient Air Quality
Sr. Result |
No. Paramefer Units |
sampling locations b:i:lﬁs Nr. Site Back | Analytical Methods |
ping Office | side Used
Hours |
1. T;J::]Ubte Matter  size pg/ms3 100 70.4 660 | Gravimetric analysis l
2, Febiculdie SiMgHersize pg/rd 60 420 40.2 Gravimetric analysis I
(PMz25) ,
o Improved West & !
3
3. | Sulphur Dioxide {SO2}) Hg/m 80 19.0 17.2 Geake Method |
Jacob & Hochheiser |
it H 3
4. | Oxides of Nitrogen (NOx} | pg/m 80 17.7 15.0 Modified Method |

Nofe: NAAQS: National Ambient Air Queality Standards
*»: 0] hourly value shall be complied with 98% of the time in a year. However, 2% of the fime, it may
exceed but not on two consecutive days.




Post Environmentai Monitoring Repeort Developer: M/s. Manikchand Kumar Properties
{Cct'12-Dec’12) Residential Complex-"Kumar Prince Town", Undri, Pune.

Ambient Air Quality Monitoring

. BNr. site office

1
120 | @Back side
i

I @ NAAQS for 24 Hours

"’E. 100 77

E 80 - ;/2 7
4 7
5 « % Z
f,’
c 40 7
& / 7
¥} 4 "
0 7. 7

. PMIO PM2.5 s02 NOx

Polltants

Observations:

From above table and graph it can be observed that, PMio level ranges from 66-71
Hg/m3, PMas ranges from 40-42 pg/ms3, SOzranges from 17-19 ug/me, and NOx ranges
from 15-18 pg/m3 The Observed results clearly indicate, dll the parameters are well
within the NAAQS [imits.

B. STACK MONITORING:
DG Set under installation process.




Post Environmental Monitoring Report
(Oct'12-Dec’12).

Developer: M/s. Manikchand Kumar Properties
Residential Complex-“Kumar Prince Town™, Undri, Pune.

C. WATER & SEWAGE QUALITY:

Two water samples were collected from near by Open well to check the quality of
the water. Analysis results are compared with IS 10500:1991 as mentioned in following

e

Table 3:
Table 3: Quality of Water samples
Sr. No. Parameters Unit Results Standard
Value
Open well | Open well
(Wh) (W2)

1 pH — 7.58 7.40 6.5108.5
2 Turbidity NTU <5 <5 5
3 Total Dissolved Solids mg/L 422 386 500
4 Total hardness {as CaCQs) mg/l 158 140 300
5 Calcium hardness (as CaCOz) mg/l 50 42 75
é Magnesium (s Ma) ma/l 26 22 N.S.

Phenolphthalein Alkalinity Nil Nil N.S.
7 | (as cacoy) mg/l
8 Total Alkdlinity (as CaCOs) mg/l 130 122 200
9 Chiloride (as Cl) mg/I 118 110 250
10 Sulfate (cis SO4) mag/| 66 60 200
11 Copper (as Cu) mg/| BDL BDL 0.05
12 Zinc (as Zn) mg/l BDL BDL N.S
13 Iron (as Fe) mg/l BDL BDL 0.3
14 Nitrates (as NOas) mg/l BDL BDL 45
15 Fivorides (as F) mag/l BDL BDL 1.0

Note: ‘
BDL = Below Detectable Limit
N.S. = Not Specified

Observations:

The quality of Open well water shows that all parameters are well within the
prescribed limit.

SEWAGE:
There is no effluent from STP because it is under construction.




Post Environmental Monitoring Report Developer: M/s. Manikchand Kumar Properties
{Oct'12-Dec’12} Residential Complex-"Kumar Prince Town", Undri, Pune.

D. NOISE LEVEL MEASUREMENT:
Noise level monitoring was carried out at five locations within the project site as per
standard methoed by using sound level meter and the resulls are reported in Table 4.

Table 4: Ambient Noise Quality

Noise Level in dB (A) Leq. during
St Sampling locations Day Time Night Time
Ne- Measured Limit* | Measured Limnit*
N: At South corner of site 53.0 85 44.2 45
N2 At East corner of site 50.0 §5 41.0 45
N3 At West corner of site 54.0 55 45.0 45
N4 At North cormer of the site 53.0 55 42.0 45

Note:
* Ambient Noise levei Limit for Residential area as per Noise Pollution {Regulation & Conirol} Rules, 2003,
Day time is reckoned between 6 AM, to 10 P.M, & Night fime between 10 P.M. 10 6 AM.

QObservalions:

The noise level at site is well within the prescribed limit. However, it is marginally
higher at west end of site due to vehicular movement in near by Undri road.




post Environmental Monitoring Report
{Oct'12-Dec'12)

Developer: M/s. Manikchand Kumar Properties
Residential Complex-"Kurnar Prince Town™, Undii, Pune.

E. SOIL QUALITY ANALYSIS:

Soil somples of Excavated Soil & near the gate of site were €

cm depth. Analysis results are tabulated in the following Table 5.

Table 5: Soil Analysls Report

ollected from site at 20

( Results
Sr.
No. Parameters Unit Excavated Soil Soll near the gate
coliected at site of site K
1 oH (1:5 Soil Suspension) — 7.82 7.70
2. | Moisture Content % 3.6 3.9
3. | Organic Matter % 0.14 0.19
4, | Sulphate mg/g 1.4 1.6
5. | Chloride [as Cl) ma/g i.8 1.5
6. | Total Kjeldahl Nitrogen mg/g 0.009 0.011
7. | Copper (as Cu) mg/g BDL 8DL
8. | Zinc {as In) mg/g BDL BDL
9. | Boron (as Br) ma/g BDL BDL

Note: BDL = Below Detectable Limi

Observations:

The quality of soil shows that there is no

heavy metal contamination.




ANNEXURE - 1

PROJECT DETAILS

1. Name and Address of the Project Proposed :
Proposed project is the construction of Residential Complex— "Kumar Prince Town”
ot land bearing S. No. 9/1(pt} Undri, Pune.

2. Project Proposed:

M/s. Manikchand Kumar Properties has proposed Residential Complex - "Kumar
Prince Town" at Undri, Pune. The proponent has tiied to take all the steps for care of
the environment and the nature. Some recreational facilities like landscape garden,
health club, club house, swimming pool, etc., will be developed by M/s.
Manikchand Kumar Properties in residential complex.

AREA STATEMENT INCLUDING PARKING STATEMENT:

Sr. Particulars Area
No.
1. | Total Gross Plot Area 1,01, 600.00 m?
2. | Total Deduction area g 55,989.64 m?
3. | Net Plot Area [1-2) 45,610.36 m?
4. | Total Addition Area(TDR) 36,488.29 m?
5. | Total Balcony Area 12,314.80 m?
6. | F.A.R Permissible [with Balcony) 94413.45 m?
(3+4+5)

7. | Total Built Up area 94413.45 m?
8. | Total No. of Building 22 nos.

9. | Total No. of Flats 9446 nos.

Parking Statement Cars Scooters Cycles

10. | Parking Required by DC Rules 246 244 946

11, | Parking Provided 1050 950 950




WATER CONSUMPTION:

Total water demand: 775 m3/day
Source of water + Municipal Corporation

SEWAGE GENERATION & TREATMENT PLANT:

+» Sewage from the project will be generated at the rate of 620 m3/day

. During functional phase about 620 m? / day of sewage will generated

. The sewage generated during operational phase will be treated in STP of
650 m3/day capach‘y

e The STPis designed on the basis of extended aeration principle

SCHEMATIC FLOW DIAGRAM FOR SEWAGE TREATMENT

Bar Screen Chamber
Y
Equalization Tank
. O
Recycle Pumps v O_“
Studge A Aeration Tank
" Mechanical v
Filter Press < g Secondary Clarifier
Excess |
Sludge - -
Pre Filtration Sump
Sludge To O[O
Disposal as Manure !
Pressure Sand Filter
Activated Carbon Filter
To Reuse for Gardening /Flushing «——— Chlorine doser
v
v Final Holding Sump v

Excess Water to Municipal Corporation



RAIN WATER HARVESTING DETAILS

For rain water harvesting, no. of bore well will be proposed within building premises. It

is proposed rainwaier from roof tops and from surrounding area within the complex
will be considered for recharging of these bore wells. Open trenches/storm water
drain has been considered along the road side and as per topography of the ploft.

DETAILS OF STORM WATER

It is proposed to have separate storm water conveyance system for the project. For
this purpose rain water from roof tops and from surrounding area within the complex
will be considered. Open irenches/storm water drain has been considered along
the road side and s per topography of the plot.

SOLID WASTE GENERATION:
QUANTITY OF SOLID WASTES GENERATED:

Solid Waste Generation 1 1,135 kg/day
Sludge generation : 130 kg/week
From the total waste:

Non Bio degradable Waste :50%

Bio degradable Waste :50%

SOLID WASTE DISPOSAL METHOD:

Domestic garbage generated from the proposed project is envisaged to be
disposed through Trash bins, Trash cover collection system & then through the
Municipal Garbage collection Trucks for further disposal. Domestic household
garbage would be segregated into Organic and Inorganic wastes and then kept
ready for disposal. The volume of garbage produced from the Project is worked out
as per the guidelines of 1S:6924-1973.

POWER REQUIREMENT:

e The main source of Electricity supply will be from M.S.E.B

o Total requirement of Electrical load will be 20 KW during construction phase.

» During Operational Phase, total requirement of Elettrical load will be 2500 KW.
+ Totdl electrical connected load will be 2623 KVA,



It is proposed to install three DG sets each of 125 KVA capacily with Acoustic noise
conftrolled measures. The fuel for DG set will be HSD.

THERMAL EFFICIENCY OF THE BUILDING:

Roof
Resistance
Sr. Deeciih Conduciivity | tength :
escription en
No. wim.k
m2. k /w
1 OQutside surface {Ashrae Ao) 0.0569
2 Clay tile 0.571 0.012 0.021
3 Brick Bat Coba 0.727 0.1 0.138
4 HD Concrete 1.731 0.15 0.087
5 | EPS 16Kg _
0.035 0.075 2.568
Density
6 Inside surface {Ashrae Eo) 0.121
Total Resistance 2.994
Net U Value 1 / 2.9%94 = 0.334
U Value recommended by ECB code 0.409
(Climate zone warm & humid) ’
Roof meets the requirement
Walls
Resistance
Sr. Conduclivity _
Description Length R
No. w/m. kK
m2. k /w
1. | Outside surface 0.059
2. | Inside wall 1.731 0.200 0116
3. | Inside surface 0.121
Total R Value 0.296
Recommended R Vdlue 0.352




GLASS NORTH

U factor recommended

With 6mm clecr glass
GLASS - NON NORTH
U factor recommended

Glass with double glazing
6-12-6

2 6.922 w/mZk maximum

: 5.7 w/mZk

» 3177 w/m2k
1 2.8 w/m¥k

ENERGY CONSERVATION IN COMMON AREA LIGHTING

Sr. Area for Lighting- Connected Load with Load with CFL Energy
No. Purbose conventional light Efficient lamps( in KW)
fitting (KW)
] for multi level Parking, | 55 KW 40.3 KW
Lobby Stair Case for | {40 W tube lights & | (18 W CFL -Energy Efficient
Buildings-23Nos lamps) Lamps
2 Street  Light & Area | 13.5(with 150 w street | 7.2 (with CFL sireet light&
Lighting light fitting-20nos) HM fittings)
3 Gardens, Gate and|24 (estimated | 16 (with CFL - energy
Club house- Pool, 2 nos. | conventional Lighting) | efficient Lamp-Fittings)
Total = | 92.5 KW 63.5 KW

Hence, reduction in lighting load and energy consumption in common area is

around 31.35%.

TREE PLANTATION:

About 635 trees are proposed to plant in the R. G. {6,544.43 m2) Area.

,:2. Common Name Botanical Name Height C&’r;g.;;y r::;;f
01. [ Jawa Willow Ficus Benjamina 18to 20 m o111 m 49
02. | Devil's Tree Alistonea Scholaris 12t015m 101012 m 96
03. | Hongkong Orchid Tree | Bauhinia Blackeana 7to8m Stoém 42
04. | Lagerstroemia Lagerstroemia Flosregia 12t015m 8to9m 43
05. | Peltophorum Peltophorum Upto10m Bto9m 44
06. | Chafa Plumeria Alba 6to8m Upto4m 44
07. | Pangara Erythrina verigated 8tol1Zm 6to8m 46
08. | Golden Shower Cassia Fistula 8to10m UptoSm 31
09. | Fish Tail Palm " Alphanes Erosa 12t0 15m 4t05m 142
10. | Scarlet Bell Tree Spathodia 12t0 15m 1210 13m 61
11, | Bottle Palm Bottle Palm 12t015m 3to4m 37




"SLISSID Buiysn))
0} UOIDINDNDS) 10} POsn
aQ M IOJOM PBJIADSY

‘Buibipoyoe.
Biom  punoiB 10} suop
8q (M BuisSSAIDH ISJDMUIDY
*d1S Ul pasodsip aq |ilm abomag

JojoMm Wio|s Jo abinyosig
abomas jo abioyosiq
J35DYJ [PUCHDISAO

Apiodwis) “jupy} oudas / id loqp) 18)oMm
Clei (linn poodull e | J00S Ul pajpal 8q jIm abomes WOl pajpiaual Iojom DISOM e WIOYS 9 JUSWILONAUZ
35DV 4 UO[onIjsuo)) JBIDM PUNOISD BIPM | T
SUIOU 90d D Jed
‘dn yo0q so BuipIng jo oA doy aaoqp
iemod “AousBiaws UMD} 24 [IM JSNDUXS JOJDISUSS)
SO Pasn 8¢ pINom |8 saInNspaw
S SO JUDDYUBIS JON e | DUSNODD Ylis pajpisul 185 9 1B ogouoyniado openg e
. UOISSILUT
sjuswdinbs UoONISUOD SNOBSDS)
juswuonauz 1y | ‘L
jo SoUDUUIDWI DIPoUSd 2
pUNOIO 15nQ ,
0 pejosls aq |(m 8sys ull sjuawdinbs uoINYsSUOD
WBN0IQ g (M DWY SP §SNP ON JOo uoppledo ayp of ang e
uouRINP Moys O . 1sNp 8y} s|pes [ouUsOW
PaULUOD o4 |Im jordul) e [ O suop aq Im Buipuuds 1ajom UOUDNIISUOD  JO  UCHDADDXT e
S5DYd UOHSAISUOD
. Jondul) jondw) ‘ON
Yoway salnsbaw UoNPBIIW BRusIod [0 82108 PSfSdia — juswiuoAug "

NV1d INTWIOVNYW INIJWNOUIANE




UOLONISUOD
JopdwioN e uIpus) upid D sl 8J8Yy| Buunp  juswidoasg ois e jonduwy
JUDDHIUBIS ON ABojo23 | ‘g
‘Iosodsip
uolyoiodioD pup  ‘uoynBeifies  ‘UoHOBYOD ‘Ysiqgni puo sboqint
pdiounyy 10 ssunepinB SISOM  IOJ  WIBISAS  pauuD|d JO WIOJ By} Ul SISOM USBJUDD e
tod SO pasodsip "9)SDM ‘[eAg| [IRNPIAIRUL 84} Lo
8 M BisoMm  PIOS e | duspld pup Jadnd eyl Jo ssnay pasn olsold sy} pup Jednd ey] e
S$Dy4 uoypPIsdo
up|d juswisBounw 8jsom ,
uopoNysuos Jad so eps uo
pasn AICRHINS PUD PalodlioD
JODAWION e |80 M SUQRPR  UOIOMISUOD SUCISP UOIDNIYSUOD JO [DSOAS] e
9SDYJ UOHINHSUOD Nos DM PIOS | ¥
$}95 9 10) peplacid aq pm ses g joucypisd e
JODdWI ON  » | $8INSOIDUS  DYYSNODD  [PAPRIAPY JUSLUSAOW SOIDIYSA
asbyd UOHPIRAO
SHOIs
"AlUO SLUADR Bupliom sy} 40} spnui/sBnd Jog juswdoprsp
O} PaWI 810 SSYIARDD _seInspaw SIS Buunp juswasaow
UONoNILSUOD AADSH e | DIISNOOD Yim payly juswdinbs s|oiIyea  pun  sjuswdinbs